

SPARE PARTS LIST

MODEL NO. 6411

| ITEM | PART NO. | DESCRIPTION | QTY | NOTE |
|------|----------|--------------------------------------|-----|------|
| 001 | 193706-8 | DRILL CHUCK S10 | 1 | |
| 002 | 324376-4 | SPINDLE | 1 | |
| 003 | 211242-3 | BALL BEARING 6902ZZ | 1 | |
| 004 | 233925-5 | RING SPRING 13 | 1 | |
| 005 | 226578-7 | HELICAL GEAR 35 | 1 | |
| 006 | 210028-2 | BALL BEARING 606ZZ | 1 | |
| 007 | 188276-0 | HOUSING SET INC. 16 | 1 | |
| 008 | 863388-7 | 6411 NAME PLATE | 1 | |
| 009 | 266326-2 | TAPPING SCREW 4X18 | 7 | |
| 010 | 211032-4 | BALL BEARING 608ZZ | 1 | |
| 011 | 240066-0 | FAN 52 | 1 | |
| 012 | 515699-3 | ARMATURE ASS'Y 240V INC. 10,11,13 | 1 | |
| 013 | 210030-5 | BALL BEARING 627ZZ | 1 | |
| 014 | 599367-6 | FIELD ASS'Y 240V | 1 | |
| 015 | 232210-3 | LEAF SPRING | 1 | |
| 016 | 188276-0 | HOUSING SET INC. 7 | 1 | |
| 017 | 643563-9 | BRUSH HOLDER 5X8 | 2 | |
| 018 | 191627-8 | CARBON BRUSH CB-64 | 1 | |
| 019 | 650233-3 | SWITCH DGQ-1108A | 1 | |
| 020 | 266326-2 | TAPPING SCREW 4X18 | 2 | |
| 021 | 687124-5 | STRAIN RELIEF | 1 | |
| 023 | 645190-8 | NOISE SUPPRESSOR | 1 | |
| 024 | 682569-2 | CORD GUARD 8-85 | 1 | |
| 025 | 665383-1 | POWER SUPPLY CORD 1.0-2-2.0 | 1 | |
| A01 | 418163-2 | KEY HOLDER 10 | 1 | |
| A02 | 763444-2 | CHUCK KEY S10 | 1 | |

SERVICE DRAWING

MODEL NO. 6411

